
 

 

1/295                                                                                                    Cagece – Companhia de Água e Esgoto do Ceará 
Av. Dr. Lauro Vieira Chaves, 1030 – Vila União 

CEP: 60.420-280 - Fortaleza - CE – Brasil 

Fone: (85) 3101.1719Fax: (85) 3101.1860 
 

 

DESCRIPTION OF THE FORTALEZA DESALINATION PLANT 

  



 

 

2/295                                                                                                    Cagece – Companhia de Água e Esgoto do Ceará 
Av. Dr. Lauro Vieira Chaves, 1030 – Vila União 

CEP: 60.420-280 - Fortaleza - CE – Brasil 

Fone: (85) 3101.1719Fax: (85) 3101.1860 
 

 

GENERAL SUMMARY  

Presentation ................................................................................................................................. 6 
[...]
Another important point is the ease of operation with low consumption of chemical products, much 
lower than other systems would require, such as ultrafiltration, that is more sensitive to sand abrasion. 

The process details and design criteria are presented in Attachment 14.3- Process Calculation 
Memory. 

5.1. Initial Data 

To determine the initial data that authorize the elaboration of the desalination plant, previous 
information about Fortaleza was considered, which is listed in in the bibliographical references. Based 
on this information, the starting data is described in the sections below. 

5.1.1. Plant Capacity 

The desalination plant production capacity shall be 1m3/s with four lines. The unit capacity per line 
is 0.25 m3/s. 

For the proposed desalination plant design, a 0.3% increase in produced flow for internal consumption 
was considered. 

The nominal production capacity, therefore, is: 

 Project production:     86,400 m3/day 
 Number of lines:      4 
 Production by line:     21,600 m3/day 

Production capacity, including the safety amount, is: 

 Project production:     86,659 m3/day 
 Number of lines:      4 
 Production by line:     21,664.8 m3/day 

Seawater flow to be collected: 

 Nominal water flow to be collected:   192,576 m3/day 
 Maximum flow during filter displacement:             207,388.8 m3/day 

Plant Conversions: 

 RO Conversion:     45% 
 Global Conversion:     44.86% 
 Global conversion during displacement:  41.66% 

5.1.2. Plant Availability 

The plant's desalination equipment requires maintenance for proper operation so that desalinated 
water production cannot be maintained for 24 hours a day, 365 days a year. Based on previous 
experience in the operation and maintenance of similar desalination plants, an availability of 95.89% 
per year is adequate for proper plant operation. This 95.89% value per year was considered for the 
project. To increase this availability, a redundant RO line must be included, but such an investment 
not compensate this increase in availability, as cost would be considerably increased and this RO line 
would be inoperative most of the time, which is not recommended. 



 

65/295                                                                                                   Cagece – Companhia de Água e Esgoto do Ceará 
Av. Dr. Lauro Vieira Chaves, 1030 – Vila União 

CEP: 60.420-280 - Fortaleza - CE – Brasil 

Fone: (85) 3101.1719Fax: (85) 3101.1860 
 

 

 

5.1.3. Environmental Conditions 

The environmental conditions of the city of Fortaleza are detailed below: 

 Maximum annual temperature: 30.8°C 
 Minimum annual temperature: 23.9°C 
 Humidity: 77.5% 
 Average annual rainfall: 1,668.6 mm 

The region selected for the implementation of the desalination plant, Praia do Futuro, is considered 
the second highest for sea spray corrosion in the world, according to studies by the Eletrobrás 
Research Center (Cepel), fact reinforced by studies developed by INOVACON,COOPERCON-CE, 
SINDUSCON-CE, CIMENTO APODI e PEC/UFC (http://www.pec.ufc.br/images/Edital/16-11-
Cartilha-Agressividade-do-Ar-Small-Spreads.pdf). This has also been reported by the local power 
company, which stated that this region has a sea spray rate of 1,832mg/m³/day, forcing it to use special 
technologies such as aluminum alloy hardware and other materials more resistant to salt pollution. 
Due to this peculiarity, extra attention should be paid to the adoption of materials and equipment, in 
order to obtain the lowest cost-benefit for the desalination plant. 

5.1.4. Characteristics of the Water to be Treated 

Raw water will come from the coast of Fortaleza. 

The considered tidal race is of 4.4 meters, the low tide -1.60 m, and high tide 2.80 m, with the average 
sea level as reference. 

The Attachment 14.6 presents a set of analyzes carried out in the area foreseen for water intake and 
concentrate disposal. 

The analysis shown below was made for the projected seawater, chemically balanced so that the anion 
concentration expressed in meq/L is equal to that of cations. 

Table 5.6 shows the physicochemical parameters of seawater in the design proposed. 

For the plant design, the maximum and minimum temperatures from the aforementioned information 
were considered. 

 Maximum Temperature: 30 °C 
 Minimum Temperature: 20 °C 
 Average Temperature: 27 °C 

 

 

 

 

 

 

 

 

 



 

66/295                                                                                                   Cagece – Companhia de Água e Esgoto do Ceará 
Av. Dr. Lauro Vieira Chaves, 1030 – Vila União 

CEP: 60.420-280 - Fortaleza - CE – Brasil 

Fone: (85) 3101.1719Fax: (85) 3101.1860 
 

 

 

Table 5.6 – Projected Seawater Physicochemical Parameters 

 

 

 

5.1.5. Product Water Characteristics 

The system’s net production capacity shall be of 1 m3/s, with an annual availability rate of 95.89%. 
The desalinated water produced shall be delivered by the DISTRIBUTION COMPANY at the 
EXISTING SYSTEM DELIVERY POINTS, meeting potability standards specified in Attachments 
XX and XXI of Consolidation Ordinance nr. 5, of September 28th, 2017 (which revoked Ordinance 
2914/2011), or by a specific standard that may replace or update it, and, as an alternative, as 



 

67/295                                                                                                   Cagece – Companhia de Água e Esgoto do Ceará 
Av. Dr. Lauro Vieira Chaves, 1030 – Vila União 

CEP: 60.420-280 - Fortaleza - CE – Brasil 

Fone: (85) 3101.1719Fax: (85) 3101.1860 
 

 

 

recommended by the World Health Organization (2011). The limiting factor in this legislation is the 
chloride concentration content of 250 mg/L.2 

5.1.6. Battery Limits 

The battery limits (included) proposed for this Project are the following: 

 Seawater: seawater intake tower. 
 Product water: water supply pipelines to the DELIVERY POINTS 
 Power supply: desalination plant electrical substation for the installation of the medium 

voltage source and power transmission line to be implemented from the local energy 
concessionaire substation; 

 Brine: brine discharge outfall. 

5.2. Process Justification 

According to the arguments presented in previous sections about the processes that make up a 
seawater desalination plant, this section will justify the process line chosen for the Fortaleza 
Desalination Plant, based on good engineering practice, current state of the art, local conditions and 
the intended use of desalinated water to minimize CAPEX and OPEX, providing a sustainable 
environmental solution. The elaboration of the basic and executive projects may present different 
solutions from the one adopted in this study, but the premises presented in the Term of Reference 
must be met. 

The technology chosen for desalination is reverse osmosis by spiral wound 8-inch aromatic 
polyamide membranes. This membrane type has been selected because it is currently the most widely 
used in the world for RO desalination plants, ensuring an ideal process solution in terms of energy 
consumption and price competitiveness. 

Proper choice and design of seawater intake and pretreatment are critical to ensure the project and 
proper operation of RO seawater desalination plants. It is necessary to collect the best quality water 
possible (without suspended matter, organic substances, heavy metals and poorly soluble elements) 
and condition it properly to avoid clogging and ensure the integrity of the RO membranes. For this 
purpose, suspended organic and inorganic matter should be eliminated and their salts should not 
become incrusted, but concentrated in seawater through reverse osmosis. Intake and chemical and 
physical pretreatments are designed for this purpose. 

The algae content of Fortaleza coast seawater is not high, but may contain fine sands found throughout 
the water column, due to the turbulence suffered by the strong currents off the coast. There are also 
hydrocarbons, oils and fats from ships; therefore, it is advisable to collect seawater from a deep site, 
to avoid the collection of such material that concentrates on the surface. 

In either case, given the high currents that occur, a dose of activated charcoal powder has been 
planned, which shall be used in an emergency if considerable concentrations of hydrocarbons, oils or 
fats are found. 

The pre-treatment selected for this project is directly related to the quality of water available, which 
in turn is directly related to the type and location of the intake adopted. 

 
2 World Health Organization (WHO). Safe Drinking-water from Desalination, 2011. Disponível em 
<https://www.who.int/water_sanitation_health/publications/desalination_guidance/en/> 
 



 

68/295                                                                                                   Cagece – Companhia de Água e Esgoto do Ceará 
Av. Dr. Lauro Vieira Chaves, 1030 – Vila União 

CEP: 60.420-280 - Fortaleza - CE – Brasil 

Fone: (85) 3101.1719Fax: (85) 3101.1860 
 

 

 

Process details shall be provided at the moment of elaboration of the basic and executive projects. 

The main desalination process pretreatment systems are: filtration through membranes and filter beds. 

Membrane filtration technologies in the ultrafiltration and microfiltration range show advantages in 
the maintenance of effluent quality in comparison with conventional granular bed filters. 

Mono and multilayer filters are, in turn, a successfully used technology in desalination plants 
worldwide. 

The selection a pre-treatment method will depend fundamentally on the characteristics of the project 
itself, concerning the possibility of obtaining good quality seawater with low variability. The final 
decision was made with basis on operating and investment costs, which would result in a competitive 
desalinated water price. 

Among the conditions to be considered when selecting a pre-treatment type, we can emphasize: 

 (i) Size distribution of particles suspended in seawater. When there is a large variation in the size of 
suspended solids in seawater, micro or ultrafiltration membranes, eliminate them more efficiently due 
to the uniform membrane pore size. In a sand filter, there is a large variability in stage sizes due to 
filter bed irregularities; therefore, they are more likely to have worse filtered water quality episodes 
when a change in seawater composition takes place. 

When the water available shows slight composition variability, a simple adjustment in the coagulant 
dose at the filter inlet will be sufficient to restore filtered water quality. 

The location and depth of the designed intake tower, as well as available data indicate little variability 
in the raw water that will feed the desalination plant. 

ii) Colloidal material, silt and pathogens: these compounds are best retained by ultra or microfiltration 
membranes. Prior hypochlorite disinfection and/or use of coagulants at the filter inlet may be 
sufficient to grant the quality required for the water to enter the reverse osmosis system. High 
concentrations of these compounds are not expected in the area selected for the present project. 

iii) Sudden changes in water quality due to an accident or discharge, causing pH variations, oil and 
grease contamination and high temperatures can irreversibly damage the ultra and microfiltration 
membranes; in these circumstances, sand filters are much more robust. 

iv) The presence of sharp particles can break the membrane fibers. Therefore, a 120-micron 
railing/screen (microscreening) system is required prior to entry into the ultra and microfiltration 
membranes. 

v) The water filtered through multimedia filters requires a final refinement through cartridge filters 
with a 5-micron stage size. If ultrafiltration membranes are used, these filters are not required. 

vi) In algal bloom episodes, gravity sand filters seem to be more advisable. The pressure required to 
operate ultrafiltration membranes would break the algae, emptying its organic content into the raw 
water and thus accelerating the growth of a biofilm on the osmosis membranes. 

vii) When the algae content is too high, to avoid hindrances in the plant’s operation, it is 
recommended to provide a dissolved air flotation system (DAF) that eliminates most algae. This 
system is usually installed through bypass and is used only when such episodes occur. The available 
information does not indicate any risk of algae bloom in the area selected for the intake tower. 



 

69/295                                                                                                   Cagece – Companhia de Água e Esgoto do Ceará 
Av. Dr. Lauro Vieira Chaves, 1030 – Vila União 

CEP: 60.420-280 - Fortaleza - CE – Brasil 

Fone: (85) 3101.1719Fax: (85) 3101.1860 
 

 

 

viii) Available area: membrane technology requires less deployment space, in average 30% to 50% 
less than filters. In view of implementation costs, it should also be noted that the filters do not need 
to be covered and can be installed outdoors; in contrast, ultrafiltration systems need to be deployed 
inside a building. 

With the information available on seawater quality in the selected intake area, no large variation in 
water composition, outbreaks of organic contamination, or possible algal blooms that could endanger 
plant operation are to be expected.  

The possibility of contamination by oil spills is mitigated with the location and depth of the intake 
tower. 

Seawater data available in the area of this project does not show the need to install rails for solids or 
debris removal. However, due to sea currents, seawater may contain varying amounts of sand, so a 
sand trap area is to be set up before the pumping zone entrance. 

Considering the aforementioned, the proposed pretreatment system is a two-stage filtration through 
filter beds. 

However, pretreatment definitive choice shall be made when the analytical sampling studies are 
elaborated in the next phases (basic and executive projects). 

5.2.1. Intake Tower 

For the intake of seawater, the proposal is a submerged intake tower, 2500 meters away from the 
coast and 14 meters deep, approximately. The water collected shall be conducted through 
communicating vessels to an onshore seawater chamber. A baffle system will be designed for it to 
increase permanence time and allow potential sand to be captured. The sand extracted will be 
deposited on the shore or at the approved site determined by the environmental impact study. 

Water speed shall be low inside the intake tower, at its openings and within a five-meter radius from 
the intake pipe, to avoid producing strong currents that drag fish in, and so that, in case they swim 
into the intake tower, they can manage to swim out. 

However, intake pipe diameter was projected so that speed is not excessively low because the 
captured sand would sediment inside. In any case, the intake pipe and tower design shall include a 
pipe scraping cleaning system (pigging). Thus, the intake tower must allow the adoption of this 
system. 

The seawater pumping system design will contain vertical seawater pumps, that will pump the water 
collected in the process. This type of pump was chosen because the NPSH (Net Positive Suction 
Head) available in the seawater tank is very low, making the horizontal pump option in command 
much more expensive in CAPEX terms. Installation experience of this type of pump for seawater 
desalination plants indicates the adoption of PREN> 40 stainless steel pumps, including cathodic 
protection to prevent corrosion. 

5.2.2. Pretreatment 

The chemical pretreatment shall consist of: 

 

 Sulfuric acid to adjust pH, facilitate disinfection and reduce dispersant consumption. 
 Shock-dosed sodium hypochlorite for disinfection of elements and equipment. Continuous 



 

70/295                                                                                                   Cagece – Companhia de Água e Esgoto do Ceará 